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a EGFR-TK GiotrifR (Afatinib)
/
< DA /
< Behcet's Disease /
< 103 1 -103 3
ﬁ EGFR-TK Giotrif® (Afatinib)
2013 2 2010
2010 8,194
19.96%
Giotrif EGFR-TK (NSCLC)
EGFR- TKI NSCLC
Afatinib (Giotrif) 20 30 40 50 mg/tab( )
Giotrif EGFR-TK (NSCLC)




EGFR-TKI Giotrif

40mg
( / )
Giotrif
CTCAE® Giotrif
1 2 b
> c
° = 3 o1 P 10mg *
a NCI Common Terminology Criteriafor Adverse Events
b loperamide
c>48 >7
d 20 mg afatinib
e >CTCAE 2 ( )
50%
afatinib
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5x ULN afatinib
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/
EGFR-TKI 3 40
mg >CTCAE 1

50 mg



5. 50 mg

1. Giotrif Giotrif 3
2.
3. Giotrif
4. Giotrif 100ml
( 15
100ml
S. Giotrif
Afatinib ErbB Afatinib ErbB
EGFR ErbB1 HER2 ErbB2 HER4(ErbB4)
homodimers heterodimers

afatinib
1. Afatinib P-gp afatinib
2. P-gp ritonavir cyclosporine A ketoconazole

itraconazole erythromycin verapamil

quinidine tacrolimus nelfinavir
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sagquinavir  amiodarone afatinib afatinib

P-gp rifampicin  carbamazepine  phenytoin
phenobarbital  St. John’s Wort afatinib
GIOTRIF
D
afatinib
65 ( 65 )
GIOTRIF CrCl<30 mL/min
GIOTRIF
Child Pugh C GIOTRIF
GIOTRIF ChildPugh A B
GIOTRIF

96% grade3 15%
90% grade3 16%

71% grade3 9%

31%
21%

29% grade3 4%

17% grade3 1%
17%

11%

30°C



026033

EGFR-TK gefitinib  Iressa
erlotinib  Tarceva Afatinib
Afatinib Iressa Tarceva EGFR ErbBl HER2
ErbB2 HER4 ErbB4 ( )

1. GIOTRIF

2. Micromedex
3. UpToDate



ﬁ FDA

(FDA) 2011 5 31 Drospirenone

(Venous thromboembolism, VTE)

Drospirenone Levonorgestrel
2 3 FDA Drospirenone
35
(Estrogen)
(Progestin) (Estrogen) (Progestin) (
)
1989 FDA Q) 35
40 1989
1930
(Estrogen) (Progestin)
1.
0.05mg
(Venous thrombosis)
2.

0.025~0.035 mg
Norethindrone ( Levonorgestrel Norgestimate )

(2)



0.02mg Desogestrel

Gestodene

Ethinyl

estradiol

Ethinyl estradiol 0.02mg

( Drospirenone)

1)

)

B ¢ RO R K

[ TEEEE | BEnaE | nREkeE | FemEREmat

=1t
Levonorgestre] | L] | +H | - |
H= T
Cyproterone
Drospirenone
Morgestimate
Gestodene
Dezogester]

(-] I I O O 2




(1)
21
21 7 7
()
28 2 3
( )
21
21+7 24+4 21+7 21 7
7 24+4
2~3
(1) / (
) 2 ( ) ©)
(4) ®)
(6) (7 (
) (8)
1.



FEEEN |

F1-TE EREAN-ENEETE

EE

» BaRRNES
v HERRTREREASEFRT
RERER

ol
2 |
=3 IR o
0 8 4 e Fa 4% P EREHENER
(B 812 1) » pp ol

~EERLAMCEREES
—RHENES

L i

EaERNRY
WREEEENEy

Pl b g et plul o 0 4 48 i
e & [ PR — A

L A

" H1E-24F

BIFERAN—&2S

r HEER (BEERDTE
MEEAE)
RESEAR R - ElE S

L

b B i R A
THERE
= cEREFEEREES

SRB-AEREL
(BT 2

Bayer HealthCare Cnline.

21

2.0
Diane-35S. C.

cyproterone acetate 0.035
Tablet

ethinylestradiol




24 4

Yaz drospirenone 3mg

ethinyl estradiol 0.02mg

g ~ W N B

Micromedex

UpToDate

Bayer HealthCare Online. http://www.yaz-hk.com/scripts/pages/cn/homepage/index.php
US. Food and Drug Administration. FDA Drug Safety Communication 4 Oct 2012:
Updated information about the risk of blood clots in women taking birth control pills

containing drospirenone. http://www.fda.gov/Drugs/DrugSafety/ucm299305.htm.

10



&

(Behcet’s disease, BD)

Behcet's Disease

(Behcet’s syndrome, S-S)

(ocular-oral-genital syndrome) Behget's disease 1937

(Silk Road Disease)

Behcet’s disease

Hulusi Behcet Behcet's Disease

Behcet’s disease

30 40

HLA- B51

EB ity AR R ) e Eﬁ

Behcet’s disease
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: UpToDate- Treatment of Behget’s disease

: UpToDate- Treatment of Behget’s disease

30 70%

Behcet’s disease

12



Behcet’s disease 1990
(the International Study Group for Behcet's Disease 1990)

1

SR VR
2.
3. (anterior uveitis)

(posterior uveitis)
4.

SRR RN
5. ( positivepathergy test )
0.1ml 24~48h
(ESR) C (CRP) (Anti-
cardiolipin antibody) (Antineutrophil cytoplasmic antibody)

Behcet’s disease
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34
Sucralfate

D

Colchicine

(2) Colchicine (1.0-2.0 mg/day)

Behcet’s disease

(3) Thalidomide(100-300 mg/day)

Thalidomide Behcet’s disease
thalidomide
(4) Azathioprine (2.5 mg/kg/day) azathioprine2.5 /
azathioprine

(5) Cyclophosphamide cyclophosphamide
cyclophosphamide 0.75~1g/m?

Behcet’s disease

(6) Cyclosporine (5mg/kg/day) Behcet’s disease
Cyclosporine
(7) Infliximab (anti-TNF)
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ESR C- CRP ) Infliximab
Behcet’s disease

3-5 mg/kg
2-6 8 Azathioprine
(8) Interferon- alpha (INF- apha) 3x10°~19x10° |U
Behcet’s disease
Behcet’s disease 20~40

Behcet’s disease

1. SakaneT, Takeno M, Inaba G. Carrent Concepts  Behcet’s Disease.
NEJM1999;17:1284-91.

2. International Study Group for Behcet’s Disease (ISGBD). Criteria for diagnosis of
Behcet’s disease. Lancet 1990; 335: 1078-80.

3. Advance Access publication 20 December 2005 .Rheumatology 2006;45:245-247

4. SakaneT, Takeno M, Inaba G.Carrent Concepts  Behcet’s Disease. NEJM
1999;17:1284-91.

5. Sfikakis PP (2002). "Behcet's disease: a new target for anti-tumour necrosis factor
treatment”. Ann Rheum Dis. 61 Suppl 2 .

6. Clinical manifestations and diagnosis of Behget’s disease, 2013 Uptodate

7. Treatment of Behget’s disease, 2013 Uptodate

8. The American Behget’s Disease Association
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103 1 -103 3
( ) ( )
Tinten 500mg Paramol 500mg
(Acetaminophen) (Acetaminophen) | 1.
(OTINT) (OPARO01)
2.
Bambec 10mg Baburol 10mg
(Bambuterol) (Bambuterol) 1.
(OBAM) (OBAB) 2
Lamvita (B- Anvita (B-
complex)20ml complex)20ml 1.
(ILAM) (IANV)
2.
3. Thiamine 100mg,Pyridoxine
200mg, B12 2mg/20ml 2
ENT Ointment ENT Ointment
3.5g/tube g/tube 1.
(TENT) (TENTO1)
2.
Zinc oxide 28.4g/tube | ZINC
(Zinc oxide) oxide( )28.4g/tub | 1.
(TZINC) e (Zinc oxide) 2.
(TZINC-1) 3.
B.B. Lotion 100ml Jalin Lotion 60mL
(Benzyl benzoate ) (Benzyl benzoate) | 1.
(TBBL) (TJAL) 2
3. Benzyl benzoate
250mg/mL  60mL/Bot
Gluca Black inj. Calglon 10%
5ml/Amp 10mlI/Amp 1
(IGLUC) (ICALO1)
2. Cdglon 10% 10ml Glucal
Black inj 5ml
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Panacal Diphenhydramine
30mg/ml/Amp 30mg/ml/Amp 1
(Diphenhydramine) (Diphenhydramin
(IPANA) e)
(IDIPH) 2.
Quimadine F.C. 20mg | FamotidineF.C. 1.
(Famotidine) 20mg (
(OQUI) (Famotidine) Stress
(OFAMO) Zollinger-Ellison
2.
ABIPLATIN Cisplatin
50mg/100ml 50mg/50ml 1.
(Cisplatin) (Cisplatin) 2.
(IABI50) (ICl19)
( ) ( )
Glucobay 50mg Glucobay 100mg (Acar bose)
(Acarbose) (OGL U100) 1
(OGLUC)
2.
3. Acarbose
100mg/tab
Ferrum Hausmann LaFerrum 100mg(Fe(OH)3
tab 100mg polymaltose complex) 1.
(Fe(OH)3 (OLAF01)
polymaltose 2
complex)
(OFER)
( )
Neulasta 6mg
(Pegfilgrastim) 1.
(INEUV)
2. Pegfilgrastim  6mg/syri.
Levemir 300
Units/3mi 1

17




(ILEVO02) 2. Insulin Detemir 300 Units/3ml/vial
Brilinta F.C 90mg
(Ticagrelor) 1 Brilinta Aspirin (
(OBRIL) ST ST )
Clopidogrel Brilinta
Brilinta
Brilinta Aspirin Aspirin
100 mg
2. Ticagrelor 90mg/tab

Neupro transder mal
patch 6mg/24H 1
(Rotigotine) 2. Rotigotine  6mg/24H/patch
(TNEU)
( )

REVLimid mg
(Lenalidomide)

1. Revlimid dexamethasone

(OREV15) (multiple myeloma,
MM)
2. Lenalidomide 15mg/cap
Giotrif  40mg
(Afatinib dimaleate) 1. GIOTRIF EGFRTK
(OGI1030) (NSCLC)
2. Afatinib dimaleate 40mg/tab
Duratocin  100mcg/mL
(Carbetocin) 1
(IDUR)
2. Carbetocin  100mcg/mL 1mL/amp
Feburic 80mg
(Febuxostat) 1.
(OFEB)
2. Febuxostat 80mg/tab
Bicillin 2.4
Miu/4mL/Syringe 1
(IBICO1) 2 Penicillin G benzathine 2.4

Miu/4mL/Syringe
3.
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